
Le modèle peut différer légèrement de la photo / The model may differ slightly from the picture

Diagramme de pièces

Parts diagram

DM50PL-A
Tondeuse

Mower

À PARTIR DE NOVEMBRE 2019 / FROM NOVEMBER, 2019





NO. Code Description Qty

1 91221 BOLT BS1768 3/8-24UNFX40 1

2 94042 FLAT WASHER 1

3 602001 WASHER 1

4 602007 BLADE 1

5 602003 BLADE ADAPTER 1

6 602024 BUSH ( BLADE ADAPTER) 1

7 296510 KEY 1

8 601036-175 DECK 1

9 90060 NUT GB6183 M6 8

10 606003 LEFT FRONT AXLE PLANK 2

11 91329 BOLT GB5787 M6X16 6

12 91343 BOLT GB5783 M8X16 4

13 601038 LEFT HANDLE SUPPORT 1

14 91347 BOLT GB5783 M8X30 3

15 94040 SPRING WASHER GB93 Ф8.1X2.1 3

16 94041 WASHER GB96 Ф8.4XФ24X2 7

17 220016010045 ENGINE DVO160 1

18 606075 REAR AXLE PLANK 2

19 605006 STEM 2

20 94036 OPEN RING Φ5 1

21 605003-175 KNOB(SMALL) 2

22 91868 BOLT M8X45 4

23 605221 CLIP 1

24 605024 LOWER HANDLE 1

25 605002-175 KNOB(BIG) 2

26 605008 UPPER HANDLE 1

27 91870 BOLT M6X35 1

28 605010-175 BRAKE LEVEL 1

29 605007-053 SOFT GRIP 1

30 605011 BRAKE CABLE 1

31 90061 NUT GB923 M6 3

32 90016 NUT GB6177 M6 1

33 605009 ROPE GUIDE SUPPORT 1

34 90059 NUT GB6183 M8 4

35 601037 RIGHT HANDLE SUPPORT 1

36 91406 BOLT GB801 M6X14 2

37 604025 AXLE(SIDE DISCHARGR COVER) 1

38 604026 TORSIONAL SPRING 1

39 604027 RACKET(SIDE DISCHARGR COVER) 1

40 604053 SIDE DISCHARGR COVER 1

41 604052 SIDE DISCHARGE CHUTE 1

42 90029 NUT GB923 M10 4

43 606076-138 FRONT WHEEL 2

44 606004 HOLD HOOP 2

Spare parts for the DM50PL-A mower



45 606073 FRONT AXLE 1

46 94046 FLAT WASHER GB955 Ф13XФ20X0.6 4

47 606077-138 FRONT WHEEL 2

48 606074 REAR AXLE 1

49 90058 NUT GB6182 M6 6

50 94043 WASHER φ8.4×16×2 2

51 603062 HEIGHT ADJUSTMENT SPRING 1

52 91872 FIXED BOLT 2

53 94058 WASHER GB97 Ф8.4XФ16X1.4 2

54 603076 HEIGHT ADJUSTMENT LINK BAR 1

55 603002 SPRONG LAMINATION（HEIGHT ADJUST） 1

56 603021 HEIGHT ADJUSTER LEVEL 1

57 92068 SCREW GB/T 818-H M6X10 1

58 603008-175 HEIGHT ADJUSTER COVER 1

59 91404 BOLT GB5783 M6X14 4

60 604104 SIDE COVER LATCH 1

61 604105 LOCKING BIT COVER PLATE 1

62 604108 SIDE ROW LATCHING SPRING 1

63 92022 SCREW ST2.9 X9F 4

64 601178 DIAL THE GRASS PLATE 1


